

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
191109	STROKER KIT RELATED PARTS	FRONT CASE CAP BLOCK	US\$8.00
191191	STROKER KIT RELATED PARTS	BALANCER SHAFT CAP (FRONT)	US\$30.00
191192	STROKER KIT RELATED PARTS	BALANCER SHAFT CAP (REAR)	US\$30.00
1182997314	PISTON REPAIR PART	FORGED PISTON 1pc EJ25/EJ26 99.75mm	US\$430.00
1181925314	PISTON REPAIR PART	FORGED PISTON 1pc EJ22 92.5mm	US\$430.00
1121865114	PISTON REPAIR PART	FORGED PISTON 1pc RB26DETT 86.5mm VALVE RECESSED	US\$400.00
1121870114	PISTON REPAIR PART	FORGED PISTON 1pc RB26DETT 87.0mm VALVE RECESSED	US\$400.00
1111820114	PISTON REPAIR PART	FORGED PISTON 1pc RB22 82.0mm	US\$400.00
1113870113	PISTON REPAIR PART	FORGED PISTON 1pc RB25DET 87.0mm	US\$400.00
1121865113	PISTON REPAIR PART	FORGED PISTON 1pc RB26DETT 86.5mm	US\$400.00
1121865123	PISTON REPAIR PART	FORGED PISTON 1pc C/C RB26DETT 86.5mm	US\$670.00
1121870113	PISTON REPAIR PART	FORGED PISTON 1pc RB26DETT 87.0mm	US\$400.00
1121870123	PISTON REPAIR PART	FORGED PISTON 1pc C/C RB26DETT 87.0mm	US\$670.00
1121875123	PISTON REPAIR PART	FORGED PISTON 1pc C/C RB26DETT 87.5mm	US\$670.00
1131865213	PISTON REPAIR PART	FORGED PISTON 1pc SR20DET 86.5mm	US\$400.00
1131870213	PISTON REPAIR PART	FORGED PISTON 1pc SR20DET 87.0mm	US\$400.00
1132865213	PISTON REPAIR PART	FORGED PISTON 1pc SR22 TURBO 86.5mm	US\$400.00
1132870213	PISTON REPAIR PART	FORGED PISTON 1pc SR22 TURBO 87.0mm	US\$400.00
1134870214	PISTON REPAIR PART	FORGED PISTON 1pc SR22 NA 87.0mm	US\$430.00
1134875214	PISTON REPAIR PART	FORGED PISTON 1pc SR22 NA 87.5mm	US\$430.00
1141840014	PISTON REPAIR PART	FORGED PISTON 1pc CA18DET 84.0mm	US\$400.00
1143890214	PISTON REPAIR PART	FORGED PISTON 1pc VG30DET(T) 89.0mm	US\$400.00
1144910214	PISTON REPAIR PART	FORGED PISTON 1pc FJ20ET 91.0mm	US\$430.00
1151855214	PISTON REPAIR PART	FORGED PISTON 1pc 4G63-22/23 85.5mm	US\$430.00
1151860214	PISTON REPAIR PART	FORGED PISTON 1pc 4G63-22/23 86.0mm	US\$430.00
1152855214	PISTON REPAIR PART	FORGED PISTON 1pc 4G63 85.5mm	US\$400.00
1152860214	PISTON REPAIR PART	FORGED PISTON 1pc 4G63 86.0mm	US\$400.00
1162865214	PISTON REPAIR PART	FORGED PISTON 1pc 2JZ 86.5mm	US\$400.00
1162870214	PISTON REPAIR PART	FORGED PISTON 1pc 2JZ 87.0mm	US\$400.00
1163815014	PISTON REPAIR PART	FORGED PISTON 1pc 4AG 81.5mm	US\$430.00
1163820014	PISTON REPAIR PART	FORGED PISTON 1pc 4AG 82.0mm	US\$430.00
11999751	PISTON REPAIR PART	PISTON RING SET EJ26 99.75mm	US\$270.00
11981551	PISTON REPAIR PART	PISTON RING SET 4AG 81.5mm	US\$270.00
11982051	PISTON REPAIR PART	PISTON RING SET RB22/RB24 82.0mm	US\$400.00
11982061	PISTON REPAIR PART	PISTON RING SET 4AG 82.0mm	US\$270.00
11984050	PISTON REPAIR PART	PISTON RING SET CA18 84.0mm	US\$270.00
11985551	PISTON REPAIR PART	PISTON RING SET 4G63 85.5mm	US\$270.00
11986051	PISTON REPAIR PART	PISTON RING SET 4G63 86.0mm	US\$270.00
11986551	PISTON REPAIR PART	PISTON RING SET SR20/SR22 86.5mm	US\$270.00
11986561	PISTON REPAIR PART	PISTON RING SET RB26/2JZ 86.5mm	US\$400.00
11987051	PISTON REPAIR PART	PISTON RING SET SR20/SR22 87.0mm	US\$270.00
11987061	PISTON REPAIR PART	PISTON RING SET RB26/2JZ 87.0mm	US\$400.00
11987551	PISTON REPAIR PART	PISTON RING SET SR20/SR22 87.5mm	US\$270.00
11987561	PISTON REPAIR PART	PISTON RING SET RB26 87.5mm	US\$400.00
11988061	PISTON REPAIR PART	PISTON RING SET RB26 88.0mm	US\$360.00
11989061	PISTON REPAIR PART	PISTON RING SET VG30 89.0mm	US\$400.00
11991051	PISTON REPAIR PART	PISTON RING SET FJ20 91.0mm	US\$270.00
11992551	PISTON REPAIR PART	PISTON RING SET EJ22 92.5mm	US\$270.00
11986531	PISTON REPAIR PART	TITAN PISTONRING SET SR20/SR22 86.5mm	US\$530.00
11986541	PISTON REPAIR PART	TITAN PISTONRING SET RB26/2JZ 86.5mm	US\$800.00
11987031	PISTON REPAIR PART	TITAN PISTONRING SET SR20/SR22 87.0mm	US\$530.00
11987041	PISTON REPAIR PART	TITAN PISTONRING SET RB26/2JZ 87.0mm	US\$800.00
11987531	PISTON REPAIR PART	TITAN PISTONRING SET SR20/SR22 87.5mm	US\$530.00
11987541	PISTON REPAIR PART	TITAN PISTONRING SET RB26 87.5mm	US\$800.00
11986581	PISTON REPAIR PART	TITAN TOP RING SET SR20/SR22 86.5mm	US\$320.00
11986591	PISTON REPAIR PART	TITAN TOP RING SET RB26/RB25 86.5mm	US\$480.00
11987081	PISTON REPAIR PART	TITAN TOP RING SET SR20/SR22 87.0mm	US\$320.00
11987091	PISTON REPAIR PART	TITAN TOP RING SET RB26/RB25 87.0mm	US\$480.00
11987581	PISTON REPAIR PART	TITAN TOP RING SET SR20/SR22 87.5mm	US\$320.00
11987591	PISTON REPAIR PART	TITAN TOP RING SET RB26/RB25 87.5mm	US\$480.00
11988091	PISTON REPAIR PART	TITAN TOP RING SET RB26 88.0mm	US\$400.00
12031R023	PISTON REPAIR PART	PISTON PIN 23-62mm EJ22/EJ26	US\$30.00
12031R020	PISTON REPAIR PART	PISTON PIN 20-60mm CA18/4AG	US\$30.00
12031R021	PISTON REPAIR PART	PISTON PIN 21-64mm RB22/RB24	US\$30.00
12031R022	PISTON REPAIR PART	PISTON PIN 22-64mm VG30/FJ20	US\$30.00
12031R024	PISTON REPAIR PART	PISTON PIN 21-60mm	US\$30.00
12031R028	PISTON REPAIR PART	PISTON PIN 22-60mm SR20/SR22/4G63	US\$30.00
12032R023	PISTON REPAIR PART	CIRCLIP SET 23mm EJ22/EJ26/FJ20/	US\$16.00
12032R020	PISTON REPAIR PART	CIRCLIP SET 20mm CA18/4AG	US\$16.00
12032R021	PISTON REPAIR PART	CIRCLIP SET 21mm RB26/RB25/RB22/RB24/2J	US\$20.00
12032R022	PISTON REPAIR PART	CIRCLIP SET 22mm VG30	US\$20.00
12032R024	PISTON REPAIR PART	CIRCLIP SET 22mm SR20/SR22/4G63	US\$16.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
121027	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc RB26DETT/RB25DE(T) 121.5mm	US\$170.00
121028	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc RB28 119.5mm	US\$170.00
121029	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc SR18DE/SR20DE(T)	US\$170.00
121030	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc VQ35DE	US\$170.00
121031	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc 4G63 150mm	US\$170.00
121032	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc 4G63 147mm	US\$170.00
121035	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc EJ20#/EJ25#	US\$170.00
121036	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc 4AG	US\$170.00
121037	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc 2JZ-GTE	US\$170.00
121038	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc EJ26	US\$170.00
121039	CONNECTING ROD REPAIR PART	FORGED H-BEAM CONROD 1pc 1JZ-GTE	US\$170.00
123001	CONNECTING ROD	CONROD BOLT SET FOR FORGED H-BEAM CONROD	US\$70.00
TA303D-NS01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc VR38DETT IN (Previous Part Number 161408)	US\$25.00
TA303E-NS01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc VR38DETT EX (Previous Part Number 161409)	US\$35.00
TA303D-NS04A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc VQ35DE IN	US\$25.00
TA303E-NS04A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc VQ35DE EX	US\$35.00
TA303D-NS05A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc RB26DETT IN (Previous Part Number 161400)	US\$25.00
TA303E-NS05A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc RB26DETT EX (Previous Part Number 161401)	US\$35.00
TA303D-NS08A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc SR20DET IN (Previous Part Number 161402)	US\$25.00
TA303E-NS08A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc SR20DET EX (Previous Part Number 161403)	US\$35.00
TA303D-NS10A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc VG30DETT IN	US\$25.00
TA303E-NS10A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc VG30DETT EX	US\$35.00
TA303D-NS16A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc KA24DE IN	US\$25.00
TA303E-NS16A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc KA24DE EX	US\$35.00
TA303D-TY03A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc 2JZ-G(T)E IN	US\$25.00
TA303E-TY03A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc 2JZ-G(T)E EX	US\$35.00
TA303D-MT02A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc 4B11 IN (Previous Part Number 161410)	US\$25.00
TA303E-MT02A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc 4B11 EX (Previous Part Number 161411)	US\$35.00
TA303D-MT01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc 4G63 IN (Previous Part Number 161404)	US\$25.00
TA303E-MT01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc 4G63 EX (Previous Part Number 161405)	US\$35.00
TA303D-SB01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc EJ20/EJ25 IN (Previous Part Number 161406)	US\$25.00
TA303E-SB01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc EJ20/EJ25 EX (Previous Part Number 161407)	US\$35.00
TA303D-SB03A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc FA20 IN	US\$25.00
TA303E-SB03A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc FA20 EX	US\$35.00
TA303D-HN03A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc B16A/B17A/B18C IN	US\$25.00
TA303E-HN03A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc B16A/B17A/B18C EX	US\$35.00
TA303D-HN01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc K20/K24 IN	US\$25.00
TA303E-HN01A	RACING VALVE REPAIR PART	RACING VALVE SET REPAIR PART VALVE 1pc K20/K24 EX	US\$35.00
163015	VALVE SPRING REPAIR PART	INNER KIT FOR VALVE SPRING RB26DETT TYPE-C	US\$910.00
163024	VALVE SPRING REPAIR PART	VALVE SPRING INNER SPRING KIT FOR SR20DE(T) TYPE-B	US\$670.00
161049	VALVE SPRING REPAIR PART	VALVE SPRING 1pc RB26DETT TYPE-A	US\$20.00
161050	VALVE SPRING REPAIR PART	VALVE SPRING 1pc RB20DE(T)/VG30DE(TT)/CA18DE(T)	US\$20.00
161051	VALVE SPRING REPAIR PART	VALVE SPRING OUTER 1pc SR20DE(T) TYPE-B	US\$20.00
161052	VALVE SPRING REPAIR PART	VALVE SPRING OUTER 1pc RB26DETT TYPE-B/C	US\$20.00
161054	VALVE SPRING REPAIR PART	VALVE SPRING INNER 1pc RB26DETT TYPE-C	US\$20.00
161056	VALVE SPRING REPAIR PART	VALVE SPRING INNER 1pc SR20DE(T) TYPE-B	US\$20.00
161073	VALVE SPRING REPAIR PART	VALVE SPRING 1pc 4G63	US\$20.00
161074	VALVE SPRING REPAIR PART	VALVE SPRING 1pc VQ35DE/VQ35HR	US\$20.00
TA304B-NS01A	VALVE SPRING REPAIR PART	VALVE SPRING 1pc VR38DETT	US\$18.75
TA304B-NS16A	VALVE SPRING REPAIR PART	VALVE SPRING 1pc KA24DE	US\$18.75
160380	VALVE SPRING REPAIR PART	VALVE SPRING RETAINER 1pc FOR VALVE SPRING TYPE-B SR20DE(T)	US\$40.00
161015	VALVE SPRING REPAIR PART	VALVE SPRING RETAINER 1pc FOR VALVE SPRING TYPE-B/C RB26DETT	US\$9.00
161060	VALVE SPRING REPAIR PART	VALVE SPRING RETAINER 1pc FOR VALVE SPRING RB25DE(T) TYPE-B	US\$40.00
161026	VALVE SPRING REPAIR PART	VALVE SPRING SHEET IN 1pc FOR VALVE SPRING TYPE-C RB26DETT	US\$10.00
161027	VALVE SPRING REPAIR PART	VALVE SPRING SHEET EX 1pc FOR VALVE SPRING TYPE-C RB26DETT	US\$10.00
161204	TITANIUM VALVE SPRING RETAINER REPAIR PART	TITANIUM VALVE SPRING RETAINER 1pc 4B11/G4KF	US\$27.00
161205	TITANIUM VALVE SPRING RETAINER REPAIR PART	TITANIUM VALVE SPRING RETAINER 1pc VQ35DE/VQ35HR/VR38DETT	US\$27.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
161200	TITANIUM VALVE SPRING RETAINER REPAIR PART	TITANIUM VALVE SPRING RETAINER 1pc RB26DETT	US\$27.00
161201	TITANIUM VALVE SPRING RETAINER REPAIR PART	TITANIUM VALVE SPRING RETAINER 1pc SR20DET	US\$27.00
161202	TITANIUM VALVE SPRING RETAINER REPAIR PART	TITANIUM VALVE SPRING RETAINER 1pc 4G63 EVO1-9/ECLIPSE	US\$27.00
161203	TITANIUM VALVE SPRING RETAINER REPAIR PART	TITANIUM VALVE SPRING RETAINER 1pc EJ205/EJ207/EJ255/EJ257	US\$27.00
TA307B-NS05A	VALVE LIFTER REPAIR PART	VALVE LIFTER SET REPAIR PART LIFTER 1pc RB26DETT SOLID TYPE (Previous Part Number 161006)	US\$15.00
TA307B-NS06A	VALVE LIFTER REPAIR PART	VALVE LIFTER SET REPAIR PART LIFTER 1pc RB20DE(T)/RB25DE(T)/VG30DE(TT)/CA18DE(T) SOLID TYPE (Previous Part Number 161008)	US\$15.00
161091	VALVE LIFTER REPAIR PART	SOLID VALVE LIFTER 1pc BP	US\$30.00
1610193020	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.02mm 1pc	US\$14.00
1610193040	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.04mm 1pc	US\$14.00
1610193060	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.06mm 1pc	US\$14.00
1610193080	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.08mm 1pc	US\$14.00
1610193100	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.10mm 1pc	US\$14.00
1610193120	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.12mm 1pc	US\$14.00
1610193140	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.14mm 1pc	US\$14.00
1610193160	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.16mm 1pc	US\$14.00
1610193180	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.18mm 1pc	US\$14.00
1610193200	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.20mm 1pc	US\$14.00
1610193220	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.22mm 1pc	US\$14.00
1610193240	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.24mm 1pc	US\$14.00
1610193260	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.26mm 1pc	US\$14.00
1610193280	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.28mm 1pc	US\$14.00
1610193300	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.30mm 1pc	US\$14.00
1610193320	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.32mm 1pc	US\$14.00
1610193340	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.34mm 1pc	US\$14.00
1610193360	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.36mm 1pc	US\$14.00
1610193380	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.38mm 1pc	US\$14.00
1610193400	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.40mm 1pc	US\$14.00
1610193420	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.42mm 1pc	US\$14.00
1610193440	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.44mm 1pc	US\$14.00
1610193460	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.46mm 1pc	US\$14.00
1610193480	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.48mm 1pc	US\$14.00
1610193500	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.50mm 1pc	US\$14.00
1610193520	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.52mm 1pc	US\$14.00
1610193540	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.54mm 1pc	US\$14.00
1610193560	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.56mm 1pc	US\$14.00
1610193580	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.58mm 1pc	US\$14.00
1610193600	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.60mm 1pc	US\$14.00
1610191700	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.70mm 1pc	US\$14.00
1610191720	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.72mm 1pc	US\$14.00
1610191740	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.74mm 1pc	US\$14.00
1610191760	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.76mm 1pc	US\$14.00
1610191780	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.78mm 1pc	US\$14.00
1610191800	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.80mm 1pc	US\$14.00
1610191820	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.82mm 1pc	US\$14.00
1610191840	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.84mm 1pc	US\$14.00
1610191860	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.86mm 1pc	US\$14.00
1610191880	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.88mm 1pc	US\$14.00
1610191900	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.90mm 1pc	US\$14.00
1610191920	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.92mm 1pc	US\$14.00
1610191940	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.94mm 1pc	US\$14.00
1610191960	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.96mm 1pc	US\$14.00
1610191980	VALVE LIFTER RELATED PARTS	LIFTER SHIM 1.98mm 1pc	US\$14.00
1610192000	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.00mm 1pc	US\$14.00
1610192020	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.02mm 1pc	US\$14.00
1610192040	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.04mm 1pc	US\$14.00
1610192060	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.06mm 1pc	US\$14.00
1610192080	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.08mm 1pc	US\$14.00
1610192100	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.10mm 1pc	US\$14.00
1610192120	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.12mm 1pc	US\$14.00
1610192140	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.14mm 1pc	US\$14.00
1610192160	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.16mm 1pc	US\$14.00
1610192180	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.18mm 1pc	US\$14.00
1610192200	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.20mm 1pc	US\$14.00
1610192220	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.22mm 1pc	US\$14.00
1610192240	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.24mm 1pc	US\$14.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
1610192260	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.26mm 1pc	US\$14.00
1610192280	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.28mm 1pc	US\$14.00
1610192300	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.30mm 1pc	US\$14.00
1610192320	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.32mm 1pc	US\$14.00
1610192340	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.34mm 1pc	US\$14.00
1610192360	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.36mm 1pc	US\$14.00
1610192380	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.38mm 1pc	US\$14.00
1610192400	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.40mm 1pc	US\$14.00
1610192420	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.42mm 1pc	US\$14.00
1610192440	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.44mm 1pc	US\$14.00
1610192460	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.46mm 1pc	US\$14.00
1610192480	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.48mm 1pc	US\$14.00
1610192500	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.50mm 1pc	US\$14.00
1610192520	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.52mm 1pc	US\$14.00
1610192540	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.54mm 1pc	US\$14.00
1610192560	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.56mm 1pc	US\$14.00
1610192580	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.58mm 1pc	US\$14.00
1610192600	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.60mm 1pc	US\$14.00
1610192620	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.62mm 1pc	US\$14.00
1610192640	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.64mm 1pc	US\$14.00
1610192660	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.66mm 1pc	US\$14.00
1610192680	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.68mm 1pc	US\$14.00
1610192700	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.70mm 1pc	US\$14.00
1610192720	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.72mm 1pc	US\$14.00
1610192740	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.74mm 1pc	US\$14.00
1610192760	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.76mm 1pc	US\$14.00
1610192780	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.78mm 1pc	US\$14.00
1610192800	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.80mm 1pc	US\$14.00
1610192820	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.82mm 1pc	US\$14.00
1610192840	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.84mm 1pc	US\$14.00
1610192860	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.86mm 1pc	US\$14.00
1610192880	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.88mm 1pc	US\$14.00
1610192900	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.90mm 1pc	US\$14.00
1610192920	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.92mm 1pc	US\$14.00
1610192940	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.94mm 1pc	US\$14.00
1610192960	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.96mm 1pc	US\$14.00
1610192980	VALVE LIFTER RELATED PARTS	LIFTER SHIM 2.98mm 1pc	US\$14.00
1610193000	VALVE LIFTER RELATED PARTS	LIFTER SHIM 3.00mm 1pc	US\$14.00
163003	SOLID PIVOT REPAIR PART	SOLID PIVOT SET for SR20DE(T)	US\$250.00
161005	SOLID PIVOT REPAIR PART	SOLID PIVOT 1pc SR20DE(T)	US\$40.00
161088	SOLID PIVOT REPAIR PART	SOLID PIVOT 1pc 4G63 EVO1-9	US\$60.00
163004	SOLID PIVOT RELATED PARTS	TEST SHIM & GUIDE SET for SR20DE(T)	US\$104.00
1610092600	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.600mm 1pc	US\$6.00
1610092620	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.620mm 1pc	US\$6.00
1610092640	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.640mm 1pc	US\$6.00
1610092660	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.660mm 1pc	US\$6.00
1610092680	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.680mm 1pc	US\$6.00
1610092700	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.700mm 1pc	US\$6.00
1610092720	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.720mm 1pc	US\$6.00
1610092740	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.740mm 1pc	US\$6.00
1610092760	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.760mm 1pc	US\$6.00
1610092780	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.780mm 1pc	US\$6.00
1610092800	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.800mm 1pc	US\$6.00
1610092820	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.820mm 1pc	US\$6.00
1610092840	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.840mm 1pc	US\$6.00
1610092860	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.860mm 1pc	US\$6.00
1610092880	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.880mm 1pc	US\$6.00
1610092900	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.900mm 1pc	US\$6.00
1610092920	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.920mm 1pc	US\$6.00
1610092940	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.940mm 1pc	US\$6.00
1610092960	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.960mm 1pc	US\$6.00
1610092980	SOLID PIVOT RELATED PARTS	PIVOT SHIM 2.980mm 1pc	US\$6.00
1610093000	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.000mm 1pc	US\$6.00
1610093020	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.020mm 1pc	US\$6.00
1610093040	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.040mm 1pc	US\$6.00
1610093060	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.060mm 1pc	US\$6.00
1610093080	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.080mm 1pc	US\$6.00
1610093100	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.100mm 1pc	US\$6.00
1610093120	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.120mm 1pc	US\$6.00
1610093140	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.140mm 1pc	US\$6.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
1610093160	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.160mm 1pc	US\$6.00
1610093180	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.180mm 1pc	US\$6.00
1610093200	SOLID PIVOT RELATED PARTS	PIVOT SHIM 3.200mm 1pc	US\$6.00
1610102600	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.600mm 1pc	US\$9.00
1610102620	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.620mm 1pc	US\$9.00
1610102640	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.640mm 1pc	US\$9.00
1610102660	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.660mm 1pc	US\$9.00
1610102680	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.680mm 1pc	US\$9.00
1610102700	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.700mm 1pc	US\$9.00
1610102720	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.720mm 1pc	US\$9.00
1610102740	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.740mm 1pc	US\$9.00
1610102760	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.760mm 1pc	US\$9.00
1610102780	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.780mm 1pc	US\$9.00
1610102800	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.800mm 1pc	US\$9.00
1610102820	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.820mm 1pc	US\$9.00
1610102840	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.840mm 1pc	US\$9.00
1610102860	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.860mm 1pc	US\$9.00
1610102880	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.880mm 1pc	US\$9.00
1610102900	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.900mm 1pc	US\$9.00
1610102920	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.920mm 1pc	US\$9.00
1610102940	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.940mm 1pc	US\$9.00
1610102960	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.960mm 1pc	US\$9.00
1610102980	SOLID PIVOT RELATED PARTS	PIVOT GUIDE 2.980mm 1pc	US\$9.00
161096	VALVE GUIDE REPAIR PART	VALVE GUIDE 1pc SR20DE(T) (R)PS13 IN/CA18DE(T) EX	US\$20.00
161305	VALVE GUIDE REPAIR PART	VALVE GUIDE IN 1pc VR38DETT	US\$20.00
161306	VALVE GUIDE REPAIR PART	VALVE GUIDE EX 1pc VR38DETT	US\$20.00
161307	VALVE GUIDE REPAIR PART	VALVE GUIDE IN 1pc CA18DE(T)	US\$20.00
161304	VALVE GUIDE REPAIR PART	VALVE GUIDE 1pc 4B11	US\$20.00
161093	VALVE GUIDE REPAIR PART	VALVE GUIDE IN 1pc RB26DETT/RB25DE(T)/RB20DE(T)	US\$20.00
161094	VALVE GUIDE REPAIR PART	VALVE GUIDE EX 1pc RB26DETT	US\$20.00
161095	VALVE GUIDE REPAIR PART	VALVE GUIDE EX 1pc RB25DE(T)/RB20DE(T)	US\$20.00
161097	VALVE GUIDE REPAIR PART	VALVE GUIDE IN 1pc SR20DET S14/S15	US\$20.00
161098	VALVE GUIDE REPAIR PART	VALVE GUIDE EX 1pc SR20DE(T) (R)PS13 SR20DET S14/S15	US\$20.00
161300	VALVE GUIDE REPAIR PART	VALVE GUIDE IN 1pc EJ205/EJ207/EJ255/EJ257	US\$20.00
161301	VALVE GUIDE REPAIR PART	VALVE GUIDE EX 1pc EJ205/EJ207/EJ255/EJ257	US\$20.00
161302	VALVE GUIDE REPAIR PART	VALVE GUIDE IN 1pc 4G63	US\$20.00
161303	VALVE GUIDE REPAIR PART	VALVE GUIDE EX 1pc 4G63	US\$20.00
161108	VALVE SHEET RING REPAIR PART	BERY-RING IN 1pc VR38DETT	US\$30.00
161109	VALVE SHEET RING REPAIR PART	BERY-RING EX 1pc VR38DETT	US\$30.00
161106	VALVE SHEET RING REPAIR PART	BERY-RING IN 1pc 4B11	US\$30.00
161107	VALVE SHEET RING REPAIR PART	BERY-RING EX 1pc 4B11	US\$30.00
161001	VALVE SHEET RING REPAIR PART	BERY-RING IN 1pc RB26DETT	US\$30.00
161002	VALVE SHEET RING REPAIR PART	BERY-RING EX 1pc RB26DETT	US\$30.00
161075	VALVE SHEET RING REPAIR PART	BERY-RING IN 1pc EJ205/EJ207/EJ255/EJ257	US\$30.00
161076	VALVE SHEET RING REPAIR PART	BERY-RING EX 1pc EJ205/EJ207/EJ255/EJ257	US\$30.00
161102	VALVE SHEET RING REPAIR PART	BERY-RING IN 1pc SR20DE(T)	US\$30.00
161103	VALVE SHEET RING REPAIR PART	BERY-RING EX 1pc SR20DE(T)	US\$30.00
161104	VALVE SHEET RING REPAIR PART	BERY-RING IN 1pc 4G63	US\$30.00
161105	VALVE SHEET RING REPAIR PART	BERY-RING EX 1pc 4G63	US\$30.00
TA4040-NS05A	GASKET REPAIR PART	THROTTLE GASKET 1pc RB26DETT	US\$8.00
191060	REINFORCED BOLT REPAIR PART	STUD BOLT (LONG) 1pc FOR MAIN STUDS KIT RB26DETT	US\$30.00
191061	REINFORCED BOLT REPAIR PART	STUD BOLT (SHORT) 1pc FOR MAIN STUDS KIT RB26DETT	US\$30.00
191062	REINFORCED BOLT REPAIR PART	NUT 1pc FOR MAIN STUDS KIT RB26DETT	US\$10.00
191075	REINFORCED BOLT REPAIR PART	STUD BOLT 1pc FOR MAIN STUDS KIT SR20DE(T)	US\$110.00
191076	REINFORCED BOLT REPAIR PART	NUT 1pc FOR MAIN STUDS KIT SR20DE(T)	US\$40.00
191082	REINFORCED BOLT REPAIR PART	STUD BOLT 1pc FOR MAIN STUDS KIT 4G63	US\$60.00
191091	REINFORCED BOLT REPAIR PART	NUT 1pc FOR MAIN STUDS KIT 4G63	US\$20.00
191133	REINFORCED BOLT REPAIR PART	STUD BOLT (SHORT) FOR MAIN STUDS KIT 4G63 EVO1-3	US\$60.00
191240	REINFORCED BOLT REPAIR PART	STUD BOLT 1pc FOR MAIN STUDS KIT 4AG	US\$440.00
191241	REINFORCED BOLT REPAIR PART	NUT 1pc FOR MAIN STUDS KIT 4AG	US\$10.00
191242	REINFORCED BOLT REPAIR PART	WASHER 1pc FOR MAIN STUDS KIT 4AG	US\$0.00
191200	REINFORCED BOLT REPAIR PART	CRANK CAP LADDER 1pc 4AG	US\$90.00
191050	REINFORCED BOLT REPAIR PART	STUD BOLT 1pc FOR HEAD STUDS RB26DETT	US\$40.00
191051	REINFORCED BOLT REPAIR PART	NUT 1pc FOR HEAD STUDS KIT RB26DETT	US\$10.00
191067	REINFORCED BOLT REPAIR PART	NUT 1pc FOR HEAD STUDS KIT SR20DE(T)	US\$10.00
191079	REINFORCED BOLT REPAIR PART	STUD BOLT 1pc FOR HEAD STUDS KIT SR20DE(T)	US\$90.00
191081	REINFORCED BOLT REPAIR PART	STUD BOLT 1pc FOR HEAD STUDS KIT 4G63	US\$50.00
191085	REINFORCED BOLT REPAIR PART	WASHER 1pc FOR HEAD STUDS KIT 4G63	US\$10.00
191087	REINFORCED BOLT REPAIR PART	NUT 1pc FOR HEAD STUDS KIT 4G63	US\$10.00
191088	REINFORCED BOLT REPAIR PART	NUT 1pc FOR HEAD STUDS KIT 4G63	US\$10.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
191115	REINFORCED BOLT REPAIR PART	ASSEMBLY NUT 1pc FOR HEAD STUDS KIT 4G63	US\$3.00
191243	REINFORCED BOLT REPAIR PART	STUD BOLT (SHORT) 1pc FOR HEAD STUDS KIT 4AG	US\$20.00
191244	REINFORCED BOLT REPAIR PART	NUT 1pc FOR HEAD STUDS KIT 4AG	US\$10.00
191245	REINFORCED BOLT REPAIR PART	WASHER 1pc FOR HEAD STUDS KIT 4AG	US\$3.00
191246	REINFORCED BOLT REPAIR PART	STUD BOLT (LONG) 1pc FOR HEAD STUDS KIT 4AG	US\$20.00
191063	REINFORCED BOLT REPAIR PART	STUD BOLT (LONG) 1pc FOR CAM CAP STUDS KIT RB26DETT	US\$10.00
191064	REINFORCED BOLT REPAIR PART	STUD BOLT (SHORT) 1pc FOR CAM CAP STUDS KIT RB26DETT	US\$5.00
191065	REINFORCED BOLT REPAIR PART	NUT 1pc FOR CAM CAP STUDS KIT RB26DETT	US\$3.00
191086	REINFORCED BOLT REPAIR PART	REINFORCED WASHER 1pc RB25DET/SR20DE(T)	US\$5.00
191093	REINFORCED BOLT REPAIR PART	REINFORCED WASHER 1pc RB26DETT	US\$5.00
TB401B-RBK01	TURBO CHARGER REPAIR PART	REBUILD KIT for 173016/173019/173020/173021/173022/173023/173024/173025/173026/TB401A-NS16A/TB401A-NS16B	US\$90.00
TB401B-ACT06	TURBO CHARGER REPAIR PART	ACTUATOR for 173026	US\$90.00
TB401B-SPR01	TURBO CHARGER REPAIR PART	ACTUATOR SPRING 0.8kg/cm2 for 173016/173019/173020/173021/173022/173023/173024/173026/TB401A-NS16A/TB401A-NS16B	US\$8.00
TB401B-COH09	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173026	US\$160.00
TB401B-COW01	TURBO CHARGER REPAIR PART	COMPRESSOR WHEEL for 173016/173019/173022/173023/173026/TB401A-NS16A	US\$100.00
TB401B-TBH10	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173026	US\$300.00
TB401B-TBW02	TURBO CHARGER REPAIR PART	TURBINE WHEEL for 173019/173023/173026/TB401A-NS16A	US\$230.00
TB401B-FIT10	TURBO CHARGER REPAIR PART	BANJO FITTING M12 4AN H56mm for 173021/173022/173026	US\$7.00
TB401B-WAS01	TURBO CHARGER REPAIR PART	COPPER WASHER M10 D13.5*D10.1*T1 for 173016/173017/173023/173024/173026	US\$3.00
TB401B-BJB01	TURBO CHARGER REPAIR PART	BANJO BOLT M12*P1.25 H25.3 2.5 for 173017/173019/173020/173021/173022/173025/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$5.00
TB401B-FIT09	TURBO CHARGER REPAIR PART	ELBOW FITTING 4AN F to M 90° for 173021/173022/173025/173026	US\$9.00
TB401B-OF12	TURBO CHARGER REPAIR PART	MESH HOSE 410mm for 173026	US\$11.00
TB401B-FIT17	TURBO CHARGER REPAIR PART	FITTING M10*P1.25 4AN for 173026	US\$5.00
TB401B-WAS04	TURBO CHARGER REPAIR PART	COPPER WASHER M12*D18*D12.2*T1.2 for 173017/173019/173020/173021/173022/173025/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$3.00
TB401B-ODP05	TURBO CHARGER REPAIR PART	OIL DRAIN PIPE for 173026	US\$14.00
TB401B-ORG01	TURBO CHARGER REPAIR PART	OIL RETURN GASKET for 173016/173017/173019/173020/173021/173022/173023/173024/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$3.00
TB401B-WBT01	TURBO CHARGER REPAIR PART	BOLT M6*P1.0 16mm for 173016/173019/173020/173021/173022/173023/173024/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$3.00
TB401B-WTB01	TURBO CHARGER REPAIR PART	WATER BOLT M14*P1.5 27mm for 173016/173017/173019/173020/173021/173022/173023/173024/173025/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$5.00
TB401B-WAS02	TURBO CHARGER REPAIR PART	WASHER M14 D21*D14*T1.0 for 173016/173017/173019/173020/173021/173022/173023/173024/173025/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$3.00
TB401B-WCP05	TURBO CHARGER REPAIR PART	WATER COOLANT PIPE A for 173026	US\$15.00
TB401B-WCP06	TURBO CHARGER REPAIR PART	WATER COOLANT PIPE B for 173026	US\$15.00
TB401B-TIG04	TURBO CHARGER REPAIR PART	TURBINE IN GASKET for 173026	US\$16.00
TB401B-TOG06	TURBO CHARGER REPAIR PART	TURBINE OUT GASKET for 173026	US\$13.00
TB401B-STB08	TURBO CHARGER REPAIR PART	STUD BOLT M10*P1.25 80mm 20-13 for 173026	US\$5.00
TB401B-HNT02	TURBO CHARGER REPAIR PART	NUT M10*P1.25 for 173017/173026	US\$3.00
TB401B-TIT01	TURBO CHARGER REPAIR PART	HEAT RESISTANT HOUSING 400mm for 173016/173021/173022/173023/173024/173025/173026/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$18.00
TB401B-SLH01	TURBO CHARGER REPAIR PART	VACUUM HOSE for 173016/173021/173022/173023/173024/173026	US\$6.00
TB401B-CRA01	TURBO CHARGER REPAIR PART	CHRA for 173016	US\$570.00
TB401B-CRA02	TURBO CHARGER REPAIR PART	CHRA for 173023	US\$570.00
TB401B-CRA03	TURBO CHARGER REPAIR PART	CHRA for 173024	US\$570.00
TB401B-ACT01	TURBO CHARGER REPAIR PART	ACTUATOR for 173016/173023/173024	US\$90.00
TB401B-COH01	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173016/173023	US\$140.00
TB401B-COH02	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173024	US\$140.00
TB401B-COW02	TURBO CHARGER REPAIR PART	COMPRESSOR WHEEL for 173024	US\$100.00
TB401B-TBH01	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173016	US\$230.00
TB401B-TBH02	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173023	US\$230.00
TB401B-TBH03	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173024	US\$230.00
TB401B-TBW01	TURBO CHARGER REPAIR PART	TURBINE WHEEL for 173016	US\$230.00
TB401B-TBW03	TURBO CHARGER REPAIR PART	TURBINE WHEEL for 173020/173022/173024/173025/TB401A-NS16B	US\$230.00
TB401B-COP03	TURBO CHARGER REPAIR PART	COMPRESSOR OUT HOSE for 173016/173023/173024	US\$36.00
TB401B-TIG01	TURBO CHARGER REPAIR PART	TURBINE IN GASKET for 173016/173023/173024	US\$8.00
TB401B-TOG01	TURBO CHARGER REPAIR PART	TURBINE OUT GASKET for 173016/173023/173024	US\$9.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
TB401B-WCP02	TURBO CHARGER REPAIR PART	WATER COOLANT PIPE B for 173016/173023/173024	US\$9.00
TB401B-WCP01	TURBO CHARGER REPAIR PART	WATER COOLANT PIPE A for 173016/173023/173024	US\$9.00
TB401B-ODP01	TURBO CHARGER REPAIR PART	OIL DRAIN PIPE for 173016/173023/173024	US\$7.00
TB401B-FIT01	TURBO CHARGER REPAIR PART	FITTING 4AN M to F 90° for 173016/173019/173020/173021/173022/173023/173024/173025/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$7.00
TB401B-OFP01	TURBO CHARGER REPAIR PART	MESH HOSE for 173016/173023/173024	US\$10.00
TB401B-HBD02	TURBO CHARGER REPAIR PART	HOSE BAND 46-70 for 173016/173023/173024	US\$3.00
TB401B-BNS01	TURBO CHARGER REPAIR PART	STUD BOLT&NUT M10*P1.25 35mm 21-11 for 173016/173023/173024/173025	US\$4.00
TB401B-FIT02	TURBO CHARGER REPAIR PART	FITTING M10*P1.5 4AN for 173016/173023/173024	US\$5.00
TB401B-FIT03	TURBO CHARGER REPAIR PART	FITTING M12*P1.0 4AN FEMALE FLARE for 173016/173023/173024	US\$7.00
TB401B-HBD01	TURBO CHARGER REPAIR PART	HOSE BAND 10-12.2mm for 173016/173023/173024	US\$3.00
TB401B-CRA09	TURBO CHARGER REPAIR PART	CHRA for 173025	US\$570.00
TB401B-ACT05	TURBO CHARGER REPAIR PART	ACTUATOR for 173025	US\$90.00
TB401B-SPR03	TURBO CHARGER REPAIR PART	ACTUATOR SPRING 0.7kg/cm2 for 173025	US\$8.00
TB401B-COH08	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173025	US\$190.00
TB401B-COW06	TURBO CHARGER REPAIR PART	COMPRESSOR WHEEL for 173025	US\$100.00
TB401B-TBH09	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173025	US\$300.00
TB401B-FIT12	TURBO CHARGER REPAIR PART	FITTING M14*P1.5 4AN HEX17 for 173021/173022/173025	US\$6.00
TB401B-OFP10	TURBO CHARGER REPAIR PART	MESH HOSE 250mm for 173025	US\$10.00
TB401B-FIT15	TURBO CHARGER REPAIR PART	FITTING 11MM 4AN for 173025	US\$5.00
TB401B-FIT05	TURBO CHARGER REPAIR PART	BANJO FITTING M14 4AN 38.5mm for 173019/173020/173021/173022/173025/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$7.00
TB401B-OFP11	TURBO CHARGER REPAIR PART	MESH HOSE 300mm for 173025	US\$11.00
TB401B-FIT04	TURBO CHARGER REPAIR PART	BANJO FITTING M12 4AN 50mm for 173019/173020/173025/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$7.00
TB401B-OFP09	TURBO CHARGER REPAIR PART	MESH HOSE 490mm for 173021/173022/173025	US\$14.00
TB401B-FIT16	TURBO CHARGER REPAIR PART	FITTING M12*P1.25 4AN for 173025	US\$5.00
TB401B-ODK01	TURBO CHARGER REPAIR PART	OIL DRAIN FITTING KIT for 173025	US\$17.00
TB401B-CIG03	TURBO CHARGER REPAIR PART	COMPRESSOR IN GASKET 1 for 173025	US\$5.00
TB401B-CIG04	TURBO CHARGER REPAIR PART	COMPRESSOR IN GASKET 2 for 173025	US\$5.00
TB401B-COG04	TURBO CHARGER REPAIR PART	COMPRESSOR OUT GASKET for 173025	US\$7.00
TB401B-MFG01	TURBO CHARGER REPAIR PART	MANIFOLD GASKET for 173025	US\$5.00
TB401B-TOG05	TURBO CHARGER REPAIR PART	TURBINE OUT GASKET for 173025	US\$20.00
TB401B-STB06	TURBO CHARGER REPAIR PART	STUD BOLT M8*P1.25 45mm 10-20 for 173025	US\$4.00
TB401B-STB07	TURBO CHARGER REPAIR PART	STUD BOLT M10*P1.25 40mm 19.5-10 for 173025	US\$4.00
TB401B-SPC03	TURBO CHARGER REPAIR PART	COMPRESSOR IN ADAPTER for 173025	US\$9.00
TB401B-STB04	TURBO CHARGER REPAIR PART	STUD BOLT M8*P1.25 35mm 18-10.5 for 173019/173020/173021/173022/173025/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$4.00
TB401B-CRA04	TURBO CHARGER REPAIR PART	CHRA for 173017	US\$590.00
TB401B-RBK02	TURBO CHARGER REPAIR PART	REBUILD KIT for 173017	US\$90.00
TB401B-ACT02	TURBO CHARGER REPAIR PART	ACTUATOR for 173017	US\$90.00
TB401B-SPR06	TURBO CHARGER REPAIR PART	ACTUATOR SPRING 0.9kg/cm2 for 173017	US\$8.00
TB401B-COH03	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173017	US\$220.00
TB401B-COW03	TURBO CHARGER REPAIR PART	COMPRESSOR WHEEL for 173017	US\$100.00
TB401B-TBH04	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173017	US\$550.00
TB401B-TBW04	TURBO CHARGER REPAIR PART	TURBINE WHEEL for 173017	US\$230.00
TB401B-COP01	TURBO CHARGER REPAIR PART	COMPRESSOR OUT PIPE for 173017	US\$38.00
TB401B-WCP03	TURBO CHARGER REPAIR PART	WATER COOLANT PIPE A for 173017	US\$14.00
TB401B-WCP04	TURBO CHARGER REPAIR PART	WATER COOLANT PIPE B for 173017	US\$14.00
TB401B-OFP02	TURBO CHARGER REPAIR PART	OIL PIPE for 173017	US\$15.00
TB401B-COG01	TURBO CHARGER REPAIR PART	COMPRESSOR OUT GASKET for 173017	US\$5.00
TB401B-TIG02	TURBO CHARGER REPAIR PART	TURBINE IN GASKET for 173017	US\$12.00
TB401B-TOG02	TURBO CHARGER REPAIR PART	TURBINE OUT GASKET for 173017	US\$12.00
TB401B-WBT02	TURBO CHARGER REPAIR PART	BOLT M6*P1.0 8mm for 173017	US\$3.00
TB401B-STB03	TURBO CHARGER REPAIR PART	STUD BOLT M10*P1.25 47.5mm 28.5+15 for 173017/173026	US\$4.00
TB401B-STB02	TURBO CHARGER REPAIR PART	STUD BOLT M10*P1.25 43mm 21.5-15 for 173017	US\$4.00
TB401B-WAS03	TURBO CHARGER REPAIR PART	WASHER M6 D10.5*D6.3*T1.2 for 173017	US\$3.00
TB401B-CRA07	TURBO CHARGER REPAIR PART	CHRA for 173021	US\$570.00
TB401B-ACT04	TURBO CHARGER REPAIR PART	ACTUATOR for 173021/173022	US\$90.00
TB401B-COH06	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173021	US\$180.00
TB401B-COW05	TURBO CHARGER REPAIR PART	COMPRESSOR WHEEL for 173021	US\$100.00
TB401B-TBH07	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173021	US\$310.00
TB401B-TBW05	TURBO CHARGER REPAIR PART	TURBINE WHEEL for 173021	US\$230.00
TB401B-CRA08	TURBO CHARGER REPAIR PART	CHRA for 173022	US\$570.00
TB401B-COH07	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173022	US\$180.00
TB401B-TBH08	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173022	US\$310.00
TB401B-OFP04	TURBO CHARGER REPAIR PART	MESH HOSE 200mm for 173019/173020/173021/173022/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$10.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
TB401B-OFPO8	TURBO CHARGER REPAIR PART	MESH HOSE 470mm for 173021/173022	US\$10.00
TB401B-FIT13	TURBO CHARGER REPAIR PART	FITTING M16*P1.5 4AN for 173021/173022	US\$7.00
TB401B-FIT14	TURBO CHARGER REPAIR PART	FITTING M16*P1.5 HEX19 for 173021/173022	US\$5.00
TB401B-OFPO7	TURBO CHARGER REPAIR PART	MESH HOSE 380mm for 173021/173022	US\$10.00
TB401B-FIT11	TURBO CHARGER REPAIR PART	FITTING M12*P1.0 4AN for 173021/173022	US\$4.00
TB401B-OFPO6	TURBO CHARGER REPAIR PART	MESH HOSE 170mm for 173021/173022	US\$9.00
TB401B-ODPO4	TURBO CHARGER REPAIR PART	FRONT OIL DRAIN PIPE for 173021/173022	US\$9.00
TB401B-ODPO3	TURBO CHARGER REPAIR PART	REAR OIL DRAIN PIPE for 173021/173022	US\$9.00
TB401B-CIG01	TURBO CHARGER REPAIR PART	COMPRESSOR IN GASKET for 173019/173021/173022/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$6.00
TB401B-COG03	TURBO CHARGER REPAIR PART	COMPRESSOR OUT GASKET for 173021/173022	US\$5.00
TB401B-TIG03	TURBO CHARGER REPAIR PART	TURBINE IN GASKET for 173019/173020/173021/173022/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$9.00
TB401B-TOG04	TURBO CHARGER REPAIR PART	TURBINE OUT GASKET for 173021/173022	US\$14.00
TB401B-LKP01	TURBO CHARGER REPAIR PART	LOCK PLATE for 173021/173022	US\$4.00
TB401B-WAS05	TURBO CHARGER REPAIR PART	COPPER WASHER M18 D24.5*D18*T1.2 for 173021/173022	US\$3.00
TB401B-CRA05	TURBO CHARGER REPAIR PART	CHRA for 173019/173026/TB401A-NS16A	US\$570.00
TB401B-ACT03	TURBO CHARGER REPAIR PART	ACTUATOR for 173019/173020/TB401A-NS16A/TB401A-NS16B	US\$90.00
TB401B-COH04	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173019/TB401A-NS16A	US\$180.00
TB401B-TBH05	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173019/TB401A-NS16A	US\$300.00
TB401B-SPC01	TURBO CHARGER REPAIR PART	COMPRESSOR IN ADAPTER for 173019	US\$9.00
TB401B-CIP02	TURBO CHARGER REPAIR PART	COMPRESSOR IN PIPE for 173019	US\$50.00
TB401B-CRA06	TURBO CHARGER REPAIR PART	CHRA for 173020/TB401A-NS16B	US\$570.00
TB401B-COH05	TURBO CHARGER REPAIR PART	COMPRESSOR HOUSING for 173020/TB401A-NS16B	US\$180.00
TB401B-COW04	TURBO CHARGER REPAIR PART	COMPRESSOR WHEEL for 173020/TB401B-NS16B	US\$100.00
TB401B-TBH06	TURBO CHARGER REPAIR PART	TURBINE HOUSING for 173020/TB401A-NS16B	US\$300.00
TB401B-SLH02	TURBO CHARGER REPAIR PART	STRAIGHT HOSE 63mm*120mm for 173019/173020	US\$18.00
TB401B-COP02	TURBO CHARGER REPAIR PART	COMPRESSOR OUT PIPE for 173019/173020	US\$23.00
TB401B-SPC02	TURBO CHARGER REPAIR PART	COMPRESSOR IN ADAPTER for 173020	US\$8.00
TB401B-CIP03	TURBO CHARGER REPAIR PART	COMPRESSOR IN PIPE for 173020	US\$55.00
TB401B-STB05	TURBO CHARGER REPAIR PART	STUD BOLT M8*P1.25 38mm 25-10 for 173019/173020/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$4.00
TB401B-TOG03	TURBO CHARGER REPAIR PART	TURBINE OUT GASKET for 173019/173020/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$14.00
TB401B-CIG02	TURBO CHARGER REPAIR PART	COMPRESSOR IN GASKET for 173020	US\$6.00
TB401B-COG02	TURBO CHARGER REPAIR PART	COMPRESSOR OUT GASKET for 173019/173020/TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$5.00
TB401B-OFPO5	TURBO CHARGER REPAIR PART	MESH HOSE 460mm for 173019/173020	US\$14.00
TB401B-FIT06	TURBO CHARGER REPAIR PART	FITTING 8mm-4AN for 173019/173020	US\$5.00
TB401B-OFPO3	TURBO CHARGER REPAIR PART	MESH HOSE 140mm for 173019/173020	US\$9.00
TB401B-FIT08	TURBO CHARGER REPAIR PART	FITTING M14*P1.5 4AN for 173019/173020	US\$6.00
TB401B-FIT07	TURBO CHARGER REPAIR PART	FITTING M12*P1.25 4AN for 173019/173020	US\$6.00
TB401B-ODPO2	TURBO CHARGER REPAIR PART	OIL DRAIN PIPE for 173019/173020	US\$12.00
TB401B-SPR02	TURBO CHARGER REPAIR PART	ACUTUATOR SPRING 1.2kg/cm2	US\$9.00
TB401B-SPR04	TURBO CHARGER REPAIR PART	ACUTUATOR SPRING 0.2kg/cm2	US\$7.00
TB401B-SPR05	TURBO CHARGER REPAIR PART	ACUTUATOR SPRING 0.5kg/cm2	US\$7.00
TB401B-COP04	TURBO CHARGER REPAIR PART	COMPRESSOR OUT PIPE for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$58.00
TB401B-FBT01	TURBO CHARGER REPAIR PART	FLANGE BOLT M6 for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$1.00
TB401B-CIP04	TURBO CHARGER REPAIR PART	COMPRESSOR IN PIPE for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$63.00
TB401B-SPC04	TURBO CHARGER REPAIR PART	COMPRESSOR IN ADAPTER for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$7.00
TB401B-OFPO14	TURBO CHARGER REPAIR PART	MESH HOSE 940mm for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$16.00
TB401B-ADPO2	TURBO CHARGER REPAIR PART	3 WAY ADAPTER for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$3.00
TB401B-FIT18	TURBO CHARGER REPAIR PART	FITTING PT1/8 - 4AN for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$4.00
TB401B-ODPO6	TURBO CHARGER REPAIR PART	OIL DRAIN PIPE A for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$26.00
TB401B-ODK02	TURBO CHARGER REPAIR PART	OIL DRAIN FITTING KIT for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$58.00
TB401B-HNT03	TURBO CHARGER REPAIR PART	NUT M8 x P=1.25mm for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$1.00
TB401B-FNT01	TURBO CHARGER REPAIR PART	FLANGE NUT M8 x P=1.25mm for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$3.00
TB401B-HBD04	TURBO CHARGER REPAIR PART	HOSE BAND 18 - 32mm for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK/TB403A-NS16A/TB403A-NS16A	US\$2.00
TB401B-OFPO13	TURBO CHARGER REPAIR PART	MESH HOSE 1350mm for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$21.00
TB401B-ADPO1	TURBO CHARGER REPAIR PART	WATER PIPE ADAPTER for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$15.00



## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
TB401B-HBD03	TURBO CHARGER REPAIR PART	HOSE BAND 27 - 51mm for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$2.00
TB401B-FIT19	TURBO CHARGER REPAIR PART	FITTING PT1/4 - 4AN for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$5.00
TB401B-CAP01	TURBO CHARGER REPAIR PART	BLIND CAP for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK	US\$6.00
TB401B-OPH01	TURBO CHARGER REPAIR PART	OIL PROOF HOSE for TB401A-NS16A/TB401A-NS16B/TB401A-NS16PK/TB403A-NS16A	US\$13.00
TB403B-ITP01	TURBO CHARGER REPAIR PART	INTAKE PIPE A Φ 70 for TB403A-NS16A	US\$120.00
TB403B-FIT01	TURBO CHARGER REPAIR PART	FITTING #8 STRAIGHT 1/8PT for TB403A-NS16A	US\$2.00
TB403B-ITP02	TURBO CHARGER REPAIR PART	INTAKE PIPE B Φ 50 for TB403A-NS16A	US\$63.00
TB403B-SLH01	TURBO CHARGER REPAIR PART	SCILICON HOSE Φ 50 × L=70 STRAIGHT for TB403A-NS16A	US\$10.00
TB403B-HBD01	TURBO CHARGER REPAIR PART	HOSE BAND 46 -70mm for TB403A-NS16A	US\$2.00
TB403B-ELH01	TURBO CHARGER REPAIR PART	SCILICON HOSE Φ 50 ELBOW for TB403A-NS16A	US\$20.00
TB403B-RDH01	TURBO CHARGER REPAIR PART	SCILICON HOSE Φ 28 - Φ 22 for TB403A-NS16A	US\$11.00
TB403B-HBD02	TURBO CHARGER REPAIR PART	HOSE BAND 21 - 44mm for TB403A-NS16A	US\$2.00
101002	FUEL DELIVERY PIPE REPAIR PART	AN6 ADAPTER FOR FDP	US\$40.00
TB6100-MT02A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE for 431001	US\$300.00
PB6150-FGK03	EXHAUST REPAIR PART	FLANGE GASKET 65-0.8-102 for 440001/440002/440003/440004/431001/431002/431003	US\$4.00
PB6150-FBT03	EXHAUST REPAIR PART	FLANGE BOLT M12*P1.25 35mm for 440001/431001/431002/431003	US\$1.00
PB6150-FNT04	EXHAUST REPAIR PART	FLANGE NUT M12*P1.25 for 431001	US\$1.00
PB6150-ZIP01	EXHAUST REPAIR PART	TIE WRAP 180mm for TB6090-TY01A/TB6090-TY01B/431001/431103	US\$1.00
PB6150-BSP01	EXHAUST REPAIR PART	Bolt Smooth Paste	US\$2.00
TB6100-HY01A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE for 431002	US\$200.00
PB6150-HNT01	EXHAUST REPAIR PART	NUT M12*P1.25 for 440002/440003/440004/431002/431003	US\$1.00
PB6150-FLW01	EXHAUST REPAIR PART	WASHER M12 for 440002/440003/440004/431002/431003	US\$2.00
TB6100-MT01A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE for 431003	US\$220.00
TB6100-SB03A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE FRONT for 431005	US\$160.00
TB6100-SB03A-02	EXHAUST REPAIR PART	CAT STRAIGHT PIPE REAR for 431005	US\$200.00
PB6150-FGK04	EXHAUST REPAIR PART	FLANGE GASKET 62-0.8-96 for 431005/T431006/TB6100-SB04A	US\$10.00
PB6150-MCB03	EXHAUST REPAIR PART	CLAMP BAND 59-63 for TB6090-TY01A/TB6090-TY01B/440019/440020/431005/TB6110-NS02A	US\$20.00
PB6150-OSB01	EXHAUST REPAIR PART	A/F SENSOR PLUG M18*P1.5 for TB6070-NS01A/440003/431005/T431006/TB6100-NS02A/TB6100-NS04A/TB6110-NS02A/431106/431105/433003/TB6100-MZ03A/TB6100-SB04A/TB6100-MZ03A	US\$6.00
PB6150-CUW01	EXHAUST REPAIR PART	COPPER WASHER M18-1.0 for TB6070-NS01A/440003/431005/T431006/TB6100-NS02A/TB6100-NS04A/TB6110-NS02A/TB6100-MZ03A/TB6100-HN04A/TB6100-SB04A/TB6100-MZ03A	US\$1.00
TB6100-NS00A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE for 431103	US\$210.00
PB6150-FGK01	EXHAUST REPAIR PART	FLANGE GASKET 80-2-115 for TB6070-NS01A/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/440021/TB6090-NS02A/431103/T431006/TB6110-NS02A/431106/431105/TB6100-SB04A	US\$5.00
PB6150-FBT02	EXHAUST REPAIR PART	FLANGE BOLT M10*P1.25 35mm for TB6090-TY01A/TB6090-TY01B/TB6100-TY01A/440006/440017/440018/431103/T431006/TB6100-NS02A/TB6100-NS04A/TB6110-NS02A/TB6090-MZ03A/TB6100-MZ03A/TB6090-HN04A/TB6100-HN04A/TB6100-SB04A/TB6090-MZ03A/TB6100-MZ03A	US\$1.00
PB6150-FNT02	EXHAUST REPAIR PART	FLANGE NUT M10*P1.25 for TB6090-TY01A/TB6090-TY01B/TB6100-TY01A/TB6070-NS01A/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/TB6090-NS02A/431103/T431006/TB6100-NS02A/TB6100-NS04A/TB6110-NS02A/TB6090-MZ03A/TB6100-MZ03A/TB6090-HN04A/TB6100-HN04A/TB6100-SB04A/TB6090-MZ03A/TB6100-MZ03A	US\$1.00
TB6090-MT02A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440001	US\$440.00
TB6090-MT02A-02	EXHAUST REPAIR PART	MAIN PIPE B for 44000	US\$170.00
TB6090-MT02A-03	EXHAUST REPAIR PART	SILENCER and 440001	US\$410.00
TB6090-FR01A-01		ADAPTER PIPE for TB6090-FR01A	US\$61.00
TB6090-FR01A-02		MAIN PIPE A for TB6090-FR01A	US\$360.00
TB6090-FR01A-03		MAIN PIPE B for TB6090-FR01A	US\$210.00
TB6090-FR01A-04		SILENCER for TB6090-FR01A	US\$580.00
TB6090-FR01A-05		SILENCER BAND for TB6090-FR01A	US\$24.00
PB6150-MCB01	EXHAUST REPAIR PART	CLAMP BAND 79-85 for TB6090-FR01A/TB6070-NS01A/440001/440002/440003/440004/440005/440010/440015/440016/440006/440017/440018/440011/440012/440013/440014/440021/TB6090-NS02A/T431006/431106/431105/433001/TB6100-SB04A	US\$25.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
PB609B-SPR01	EXHAUST REPAIR PART	SPRING for TB6090-FR01A/TB6090-TY01A/TB6090-TY01B/440001/440002/440003/440004/440005/440010/440015/440016/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/440019/440020/440021/TB6090-NS02A/TB6090-HN04A	US\$2.00
TB6090-MT02A-04	EXHAUST REPAIR PART	SILENCER BAND for 440001	US\$21.00
PB609B-SBR01	EXHAUST REPAIR PART	SILENCER BAND RUBBER for Φ 152 for TB6090-FR01A/440007/TB6070-NS01A/440001/440002/440003/440004/440005/440010/440015/440016/440006/440017/440008/440009/440011/440012/440013/440014/440021/TB6090-NS02A/TB6090-MZ03A/TB6090-HN04A/TB6090-MZ03A	US\$6.00
PB6150-FBT01	EXHAUST REPAIR PART	FLANGE BOLT M8*P1.25 25mm for TB6090-FR01A/TB6090-TY01B/TB6070-NS01A/440001/440002/440003/440004/440005/440010/440015/440016/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/440019/440021/TB6090-NS02A /TB6090-MZ03A/TB6090-HN04A/TB6090-MZ03A	US\$1.00
PB6150-FNT01	EXHAUST REPAIR PART	FLANGE NUT M8*P1.25 for TB6090-FR01A/TB6090-TY01B/TB6070-NS01A/440001/440002/440003/440004/440005/440010/440015/440016/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/440019/440021/TB6090-NS02A/TB6090-MZ03A/TB6090-HN04A/TB6090-MZ03A	US\$1.00
PB609B-INS01	EXHAUST REPAIR PART	SOUND REDUCER ver.115 for 440001/440002/440003/440004/440005/440010/440015/440016/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/440021/TB6090-NS02A	US\$18.00
PB6150-BBT01	EXHAUST REPAIR PART	BUTTON BOLT M6*P1.0 10mm for TB6090-TY01A/440001/TB6090-TY01B/440002/440003/440004/440005/440010/440015/440016/440006/440017/440018/440007/440008/440009/440011/440012/440013/440014/440019/440020/440021/TB6090-NS02A	US\$1.00
PB609B-HDT01	EXHAUST REPAIR PART	6 POINT WRENCH	US\$1.00
TB6090-HY01A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440002	US\$390.00
TB6090-HY01A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440002	US\$210.00
TB6090-HY01A-03	EXHAUST REPAIR PART	SILENCER for 440002	US\$400.00
TB6090-HY01A-04	EXHAUST REPAIR PART	SILENCER BAND for 440002	US\$17.00
PB609B-MFH01	EXHAUST REPAIR PART	440002/440003 for MUFFLER HANGER	US\$10.00
TB6090-MT01A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440003/440004	US\$410.00
TB6090-MT01A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440003/440004	US\$250.00
TB6090-MT01A-03	EXHAUST REPAIR PART	SILENCER for 440003	US\$400.00
TB6090-MT01A-04	EXHAUST REPAIR PART	SILENCER BAND for 440003	US\$17.00
PB6150-FBT10	EXHAUST REPAIR PART	FLANGE BOLT M8*P1.3 60mm for 440003	US\$1.00
PB6150-SPC01	EXHAUST REPAIR PART	SPACER for 440003	US\$2.00
PB6150-SPW01	EXHAUST REPAIR PART	SPRING WASHER M8 for 440003	US\$1.00
TB6090-MT01B-01	EXHAUST REPAIR PART	SILENCER for 440004	US\$400.00
TB6090-MT01B-02	EXHAUST REPAIR PART	SILENCER BAND for 440004	US\$17.00
TB6090-SB01A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440005	US\$360.00
TB6090-SB01A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440005/440006	US\$310.00
TB6090-SB01A-03	EXHAUST REPAIR PART	SILENCER for 440005/440006	US\$380.00
PB6150-FBT05	EXHAUST REPAIR PART	FLANGE BOLT M8*P1.25 55mm for 440005/440010/440015/440016	US\$4.00
PB6150-FNT03	EXHAUST REPAIR PART	FLANGE NUT M8*P1.25 for 440005/440010/440015/440016	US\$3.00
TB6090-SB01A-04	EXHAUST REPAIR PART	SILENCER BAND for 440005/440006	US\$15.00
TB6090-SB02A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440006	US\$400.00
PB6150-FGK02	EXHAUST REPAIR PART	FLANGE GASKET 80-4-105 for 440006/440017/440018	US\$6.00
PB6150-FBT04	EXHAUST REPAIR PART	FLANGE BOLT M8*P1.25 35mm for 440006/440017/440018/440021	US\$1.00
TB6090-NS05A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440007	US\$520.00
TB6090-NS05A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440007	US\$230.00
TB6090-NS05A-03	EXHAUST REPAIR PART	SILENCER for 440007/440008/440009	US\$360.00
PB6150-MCB02	EXHAUST REPAIR PART	CLAMP BAND 91-97 for 440007/440008/440009	US\$30.00
TB6090-NS05A-04	EXHAUST REPAIR PART	SILENCER BAND for 440007	US\$24.00
TB6090-NS05B-01	EXHAUST REPAIR PART	MAIN PIPE A for 440008	US\$540.00
TB6090-NS05B-02	EXHAUST REPAIR PART	MAIN PIPE B for 440008	US\$190.00
TB6090-NS05B-03	EXHAUST REPAIR PART	SILENCER BAND for 440008	US\$30.00
TB6090-NS05C-01	EXHAUST REPAIR PART	MAIN PIPE A for 440009	US\$540.00
TB6090-NS05C-02	EXHAUST REPAIR PART	MAIN PIPE B for 440009	US\$190.00
TB6090-NS05C-03	EXHAUST REPAIR PART	SILENCER BAND for 440009	US\$25.00
PB6150-SPC02	EXHAUST REPAIR PART	SPACER for 440009	US\$2.00
TB6090-SB01B-01	EXHAUST REPAIR PART	MAIN PIPE A for 440010	US\$370.00
TB6090-SB01B-02	EXHAUST REPAIR PART	MAIN PIPE B for 440010	US\$310.00
TB6090-SB01B-03	EXHAUST REPAIR PART	SILENCER for 440010	US\$380.00
TB6090-SB01B-04	EXHAUST REPAIR PART	SILENCER BAND for 440010	US\$18.00
TB6090-NS08A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440011	US\$400.00
TB6090-NS08A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440011	US\$180.00
TB6090-NS08A-03	EXHAUST REPAIR PART	SILENCER for 440011/440013	US\$460.00
TB6090-NS08A-04	EXHAUST REPAIR PART	SILENCER BAND for 440011	US\$20.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
TB6090-NS08B-01	EXHAUST REPAIR PART	MAIN PIPE A for 440012/440013	US\$350.00
TB6090-NS08B-02	EXHAUST REPAIR PART	MAIN PIPE B for 440012/440013	US\$210.00
TB6090-NS08B-03	EXHAUST REPAIR PART	SILENCER for 440012	US\$480.00
TB6090-NS08B-04	EXHAUST REPAIR PART	SILENCER BAND for 440012/440013	US\$25.00
TB6090-NS04A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440014	US\$440.00
TB6090-NS04A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440014	US\$210.00
TB6090-NS04A-03	EXHAUST REPAIR PART	SILENCER for 440014	US\$430.00
TB6090-NS04A-04	EXHAUST REPAIR PART	SILENCER BAND for 440014/TB6090-NS02A	US\$17.00
TB6090-SB01C-01	EXHAUST REPAIR PART	MAIN PIPE A for 440015/440016	US\$460.00
TB6090-SB01C-02	EXHAUST REPAIR PART	MAIN PIPE B for 440015/440016/440017/440018	US\$210.00
TB6090-SB01C-03	EXHAUST REPAIR PART	SILENCER for 440015/440017	US\$370.00
TB6090-SB01C-04	EXHAUST REPAIR PART	SILENCER BAND for 440015/440017	US\$17.00
TB6090-SB01D-01	EXHAUST REPAIR PART	SILENCER for 440016/440018	US\$500.00
TB6090-SB01D-02	EXHAUST REPAIR PART	SILENCER BAND for 440016/440018	US\$17.00
TB6090-SB02B-01	EXHAUST REPAIR PART	MAIN PIPE A for 440017/440018	US\$510.00
TB6090-SB03A-01	EXHAUST REPAIR PART	MAIN PIPE A for 440019/440020	US\$570.00
TB6090-SB03A-02	EXHAUST REPAIR PART	MAIN PIPE B for 440019/440020	US\$210.00
TB6090-SB03A-03	EXHAUST REPAIR PART	MAIN SILENCER for 440019	US\$280.00
TB6090-SB03A-04	EXHAUST REPAIR PART	TAIL PIPE for 440019	US\$130.00
TB6090-SB03A-05	EXHAUST REPAIR PART	SILENCER BAND for 440019	US\$17.00
PB609B-SBR02	EXHAUST REPAIR PART	SILENCER BAND RUBBER for $\phi$ 117 for 440019/TB6090-TY01B	US\$6.00
PB609B-INS02	EXHAUST REPAIR PART	SOUND REDUCER ver.1 89 for TB6090-TY01B/TB6090-TY01A/440020/440019/TB6090-HN04A	US\$18.00
TB6090-SB03B-01	EXHAUST REPAIR PART	TAIL PIPE for 440020	US\$220.00
TB6090-SB03C-01	EXHAUST REPAIR PART	MAIN PIPE A for 440021	US\$520.00
TB6090-SB03C-02	EXHAUST REPAIR PART	MAIN PIPE B for 440021	US\$240.00
TB6090-SB03C-03	EXHAUST REPAIR PART	MAIN SILENCER for 440021	US\$360.00
TB6090-SB03C-04	EXHAUST REPAIR PART	SILENCER BAND for 440021	US\$24.00
TB6090-TY01A-01	EXHAUST REPAIR PART	MAIN PIPE A for TB6090-TY01A	US\$630.00
TB6090-TY01A-02	EXHAUST REPAIR PART	MAIN PIPE B for TB6090-TY01A	US\$150.00
TB6090-TY01A-03	EXHAUST REPAIR PART	TAIL PIPE for TB6090-TY01A	US\$210.00
PB6150-FGK05	EXHAUST REPAIR PART	FLANGE GASKET61-20-108 for TB6090-TY01A/TB6090-TY01B/TB6100-TY01A/TB6100-NS02A/TB6100-NS04A/TB6110-NS02A/193098/193099/193100/TB6100-MZ03A/TB6100-MZ03A	US\$4.00
TB6090-TY01B-01	EXHAUST REPAIR PART	MAIN PIPE A for TB6090-TY01B	US\$400.00
TB6090-TY01B-02	EXHAUST REPAIR PART	MAIN PIPE B for TB6090-TY01B	US\$210.00
TB6090-TY01B-03	EXHAUST REPAIR PART	SILENCER for TB6090-TY01B	US\$380.00
TB6090-TY01B-04	EXHAUST REPAIR PART	SILENCER BAND for TB6090-TY01B	US\$11.00
TB6100-TY01A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE for TB6100-TY01A	US\$200.00
PB6150-FGK28	EXHAUST REPAIR PART	GASKET/F for TB6100-TY01A	US\$3.00
TB6100-SB03B-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE FRONT for T431006	US\$180.00
TB6100-SB03B-02	EXHAUST REPAIR PART	CAT STRAIGHT PIPE REAR for T431006	US\$280.00
TB6070-NS01A-01	EXHAUST REPAIR PART	MID PIPE LH for TB6070-NS01A	US\$280.00
TB6070-NS01A-02	EXHAUST REPAIR PART	MID PIPE RH for TB6070-NS01A	US\$280.00
TB6070-NS01A-03	EXHAUST REPAIR PART	CENTER COLLECTOR PIPE for TB6070-NS01A	US\$300.00
TB6070-NS01A-04	EXHAUST REPAIR PART	MAIN PIPE A for TB6070-NS01A	US\$490.00
TB6070-NS01A-05	EXHAUST REPAIR PART	MAIN PIPE B for TB6070-NS01A	US\$340.00
TB6070-NS01A-06	EXHAUST REPAIR PART	SILENCER LH for TB6070-NS01A	US\$520.00
TB6070-NS01A-07	EXHAUST REPAIR PART	SILENCER RH for TB6070-NS01A	US\$520.00
TB6070-NS01A-08	EXHAUST REPAIR PART	EXHAUST TIP LONG for TB6070-NS01A	US\$140.00
TB6070-NS01A-09	EXHAUST REPAIR PART	EXHAUST TIP SHORT for TB6070-NS01A	US\$130.00
TB6070-NS01A-10	EXHAUST REPAIR PART	SILENCER BAND LH1 for TB6070-NS01A	US\$14.00
TB6070-NS01A-11	EXHAUST REPAIR PART	SILENCER BAND LH2 for TB6070-NS01A	US\$15.00
TB6070-NS01A-12	EXHAUST REPAIR PART	SILENCER BAND RH1 for TB6070-NS01A	US\$14.00
TB6070-NS01A-13	EXHAUST REPAIR PART	SILENCER BAND RH2 for TB6070-NS01A	US\$15.00
PB6150-MCB04	EXHAUST REPAIR PART	CLAMP BAND 104-112 for TB6070-NS01A	US\$30.00
PB6150-TIS01	EXHAUST REPAIR PART	THERMAL INSULATION SHEET for TB6090-TY01A/TB6090-TY01B/TB6070-NS01A/415001/412002/412003	US\$19.00
TB6090-NS02A-01	EXHAUST REPAIR PART	MAIN PIPE A for TB6090-NS02A	US\$400.00
TB6090-NS02A-02	EXHAUST REPAIR PART	MAIN PIPE B for TB6090-NS02A	US\$230.00
TB6090-NS02A-03	EXHAUST REPAIR PART	SILENCER for TB6090-NS02A	US\$450.00
TB6100-NS02A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE LH for TB6100-NS02A	US\$380.00
TB6100-NS02A-02	EXHAUST REPAIR PART	CAT STRAIGHT PIPE RH for TB6100-NS02A	US\$380.00
PB6150-GGK02	EXHAUST REPAIR PART	FLANGE GASKET FRONT for TB6100-NS02A	US\$11.00
PB6150-FBT06	EXHAUST REPAIR PART	FLANGE BOLT M10*P1.25 20mm for TB6100-NS02A/TB6100-NS04A	US\$1.00
TB6100-NS04A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE LH for TB6100-NS04A	US\$380.00
TB6100-NS04A-02	EXHAUST REPAIR PART	CAT STRAIGHT PIPE RH for TB6100-NS04A	US\$380.00
PB6150-GGK01	EXHAUST REPAIR PART	FLANGE GASKET for TB6100-NS04A/415001/193098	US\$22.00
TB6110-NS02A-01	EXHAUST REPAIR PART	FRONT PIPE LH for TB6110-NS02A	US\$200.00
TB6110-NS02A-02	EXHAUST REPAIR PART	FRONT PIPE RH for TB6110-NS02A	US\$200.00
TB6110-NS02A-03	EXHAUST REPAIR PART	COLLECTOR PIPE for TB6110-NS02A	US\$340.00
TB6010-SB02A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 193082	US\$670.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
TB6010-SB02A-02	EXHAUST REPAIR PART	SUPPORT PIPE for 193082	US\$140.00
PB6150-FGK25	EXHAUST REPAIR PART	FLANGE GASKET (HEAD-MANI) for 193082/193105/414001/412002/412003	US\$1.00
PB6150-FGK06	EXHAUST REPAIR PART	FLANGE GASKET (MANI-SUPPORT PIPE) for 193082/193105	US\$8.00
PB6150-FGK07	EXHAUST REPAIR PART	FLANGE GASKET (SUPPORT PIPE-T/C) for 193082/193105	US\$10.00
PB6150-SBT01	EXHAUST REPAIR PART	STUD BOLT M10*P1.25 10-20 35mm for 193082/193105/414001/433003/431104	US\$2.00
PB6150-OSB03	EXHAUST REPAIR PART	BLIND BOLT M12*P1.25 10.8mm for 193082/193105	US\$2.00
PB6150-CUW03	EXHAUST REPAIR PART	COPPER WASHER M12-1.0 for 193082/193086/193105	US\$1.00
PB6150-OSB02	EXHAUST REPAIR PART	BLIND BOLT M18*P1.5 10mm for 193082/193105/433001/193098/193099	US\$4.00
PB6150-CUW02	EXHAUST REPAIR PART	COPPER WASHER M18-1.0 for 193082/193105/433001/193098/193099	US\$1.00
PB6150-CBT01	EXHAUST REPAIR PART	CAP BOLT M10*P1.5 35mm for 193082/193105/414001	US\$1.00
PB6150-FNT05	EXHAUST REPAIR PART	FLANGE NUT M10*P1.5 for 193082/193105/414001	US\$1.00
PB6150-FLW02	EXHAUST REPAIR PART	WASHER M10 for 193082/193105/414001	US\$1.00
PB6150-VTG02	EXHAUST REPAIR PART	BANDAGE 50mm-20m for 193082/193105/414001	US\$50.00
PB6150-VTB02	EXHAUST REPAIR PART	BANDAGE BAND 362mm for 193082/193083/193084/193086/193105/414001/193099/193100/TB6010-MZ03A	US\$1.00
PB6150-VTB01	EXHAUST REPAIR PART	BANDAGE BAND 201mm for 193082/193083/193084/193086/193105/414001/193099/193100/TB6010-MZ03A	US\$1.00
TB6010-SB02B-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 193105	US\$680.00
TB6010-SB01A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 414001	US\$700.00
TB6010-SB01A-02	EXHAUST REPAIR PART	SUPPORT PIPE for 414001	US\$190.00
PB6150-FGK08	EXHAUST REPAIR PART	FLANGE GASKET (SUPPORT PIPE - T/C) for 414001	US\$12.00
PB6150-FGK09	EXHAUST REPAIR PART	FLANGE GASKET (T/C - CATALYSER) for 414001	US\$12.00
TB6010-NS08A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 193086	US\$520.00
PB6150-FGK27	EXHAUST REPAIR PART	EXHAUST MANIFOLD GASKET for 193086	US\$20.00
PB6150-FGK30	EXHAUST REPAIR PART	TURBINE IN GASKET in 193086	US\$7.00
PB6150-CUW08	EXHAUST REPAIR PART	COPPER WASHER M14-1.0 for 193086	US\$2.00
PB6150-FGK11	EXHAUST REPAIR PART	COMPRESSOR IN GASKET for 193086	US\$3.00
PB6150-LPT02	EXHAUST REPAIR PART	LOCK PLATE for TB601A-NS16A/193086	US\$2.00
PB6150-SBT04	EXHAUST REPAIR PART	STUD BOLT M8 13-20 38mm for TB601A-NS16A/193086	US\$2.00
PB6150-VTG01	EXHAUST REPAIR PART	BANDAGE 50mm-10m for 193083/193084/193086/193099/193100	US\$30.00
TB6010-NS04A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD LH for 415001	US\$420.00
TB6010-NS04A-02	EXHAUST REPAIR PART	EXHAUST MANIFOLD RH for 415001	US\$420.00
PB6150-GGK13	EXHAUST REPAIR PART	EXHAUST MANIFOLD GASKET for 415001	US\$40.00
PB6150-GGK14	EXHAUST REPAIR PART	HEATER PIPE GASKET for 415001	US\$5.00
PB6150-ORG01	EXHAUST REPAIR PART	O-RING for 415001	US\$5.00
PB6150-FBT08	EXHAUST REPAIR PART	FLANGE BOLT M10*P1.25 35mm for 193098/415001/431106/431105/193099/193100	US\$1.00
PB6150-FNT07	EXHAUST REPAIR PART	FLANGE NUT M10*P1.25 for 193098/415001/431106/431105/193099/193100	US\$1.00
TB6010-NS04A-03	EXHAUST REPAIR PART	HEAT SHEILD PLATE for 415001	US\$18.00
PB6150-TIT01	EXHAUST REPAIR PART	HEAT SHEILD TUBE for 415001	US\$80.00
PB6150-ZIP02	EXHAUST REPAIR PART	TIE WRAP 100mm for 415001	US\$1.00
TB6010-SB03A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 412002	US\$670.00
PB6150-FGK20	EXHAUST REPAIR PART	FLANGE GASKET (JOINT PIPE) for 412002/412003/431104	US\$10.00
PB6150-FBT07	EXHAUST REPAIR PART	FLANGE BOLT M10*P1.25 35mm for 412002/412003/431104	US\$1.00
PB6150-FNT06	EXHAUST REPAIR PART	FLANGE NUT M10*P1.25 for 412002/412003/431104	US\$1.00
TB6010-SB03B-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 412003	US\$670.00
TB6020-NS08A-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE for 423001	US\$200.00
PB6150-FGK15	EXHAUST REPAIR PART	FLANGE GASKET (FRONT PIPE SIDE) for 423001/423002	US\$5.00
PB6150-SBT03	EXHAUST REPAIR PART	STUD BOLT M10*P1.25 10-22 40mm for 423001/423002	US\$3.00
PB6150-HNT04	EXHAUST REPAIR PART	NUT M10*P1.25 for 423001/423002	US\$1.00
PB6150-SPW03	EXHAUST REPAIR PART	SPRING WASHER M8 for 423001/423002	US\$1.00
PB6150-OSB07	EXHAUST REPAIR PART	O2 SENSOR ADAPTER for 423001/423002	US\$5.00
PB6150-CUW09	EXHAUST REPAIR PART	COPPER WASHER for 423001	US\$2.00
TB6020-NS08B-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE for 423002	US\$200.00
PB6150-HBT01	EXHAUST REPAIR PART	BOLT M8*P1.25 30mm for 423002	US\$1.00
PB6150-CYB01	EXHAUST REPAIR PART	HOSE BAND for 423002	US\$1.00
TB6060-MT02A-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE for 433001	US\$270.00
TB6060-MT02A-02	EXHAUST REPAIR PART	FRONT PIPE for 433001	US\$220.00
PB6150-FGK19	EXHAUST REPAIR PART	TURBINE OUT GASKET for 433001	US\$19.00
PB6150-FGK22	EXHAUST REPAIR PART	FLANGE GASKET 65-1.6-102 for 433001	US\$5.00
PB6150-FNT08	EXHAUST REPAIR PART	FLANGE NUT M12*P1.25 for 433001	US\$1.00
PB6150-SBT07	EXHAUST REPAIR PART	STUD BOLT M12 12-26 for 433001	US\$2.00
TB6060-SB03A-01	EXHAUST REPAIR PART	JOINT PIPE for 431104	US\$200.00
TB6070-MZ03B-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 193099/193100	US\$650.00
PB6150-GGK17	EXHAUST REPAIR PART	EXHAUST MANIFOLD GASKET for 193099/193100/TB6010-MZ03A	US\$30.00
PB6150-GGK18	EXHAUST REPAIR PART	TAIL END GASKET for TB6100-MZ03A/TB6090-MZ03A/193099/193100/TB6090-MZ03A/TB6100-MZ03A	US\$13.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
PB6150-CBT06	EXHAUST REPAIR PART	CAP BOLT M10*P1.25 25mm for 193099/193100	US\$1.00
PB6150-DSW01	EXHAUST REPAIR PART	DISC WASHER for 431106/431105/193098/193099/193100	US\$1.00
PB6150-ZIP03	EXHAUST REPAIR PART	TIE WRAP 200mm for 193099/193100/TB6010-MZ03A	US\$8.00
TB6070-MZ03A-01	EXHAUST REPAIR PART	FRONT PIPE (STRAIGHT PIPE Ver.) for 193100	US\$300.00
TB6070-MZ03A-02	EXHAUST REPAIR PART	BACK PIPE (STRAIGHT PIPE Ver.) for 193100	US\$180.00
TB6010-MT01A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for 193083	US\$620.00
PB6150-GGK03	EXHAUST REPAIR PART	OIL RETURN GASKET (TURBO SIDE) for 193083	US\$3.00
PB6150-GGK04	EXHAUST REPAIR PART	OIL RETURN GASKET (OIL SUMP SIDE) for 193083	US\$4.00
PB6150-GGK05	EXHAUST REPAIR PART	SECONDARY AIR GASKET A for 193083	US\$12.00
PB6150-GGK06	EXHAUST REPAIR PART	SECONDARY AIR GASKET B for 193083	US\$9.00
PB6150-GGK07	EXHAUST REPAIR PART	TURBO OIL RETURN GASKET for 193083	US\$3.00
PB6150-CUW04	EXHAUST REPAIR PART	COPPER WASHER M10-1.0 for 193083	US\$1.00
PB6150-GGK12	EXHAUST REPAIR PART	EXHAUST MANIFOLD GASKET for 193083	US\$50.00
PB6150-GGK08	EXHAUST REPAIR PART	TURBINE IN GASKET for 193083	US\$60.00
PB6150-CBT02	EXHAUST REPAIR PART	CAP BOLT M8*P1.0 15mm for 193083	US\$1.00
PB6150-CBT03	EXHAUST REPAIR PART	CAP BOLT M8*P1.0 10mm for 193083	US\$1.00
PB6150-FLW03	EXHAUST REPAIR PART	WASHER M8 for 193083	US\$1.00
PB6150-OSB04	EXHAUST REPAIR PART	BLIND BOLT M16*P1.5 11.5mm for 193083	US\$8.00
TB6010-NS05A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD FRONT/REAR for 193084	US\$550.00
TA4060-NS05A-1P	EXHAUST REPAIR PART	EXHAUST MANIFOLD GASKET for 193084	US\$16.00
PB6150-GGK09	EXHAUST REPAIR PART	TURBINE IN GASKET for 193084	US\$24.00
PB6150-GGK10	EXHAUST REPAIR PART	COMPRESSOR IN GASKET for 193084	US\$9.00
PB6150-GGK11	EXHAUST REPAIR PART	COMPRESSOR OUT GASKET for 193084	US\$8.00
PB6150-CUW05	EXHAUST REPAIR PART	COPPER WASHER M12-1.0 for 193084	US\$1.00
PB6150-CUW06	EXHAUST REPAIR PART	COPPER WASHER M14-1.0 for 193084	US\$1.00
PB6150-CUW07	EXHAUST REPAIR PART	COPPER WASHER M18-1.0 for 193084	US\$1.00
PB6150-LPT01	EXHAUST REPAIR PART	LOCK PLATE for 193084	US\$8.00
TB6020-TY04A-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE for 424001	US\$260.00
TB6020-TY04A-PK	EXHAUST REPAIR PART	FITTING PARTS KIT for 424001	US\$70.00
TB6020-NS06A-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE for 422001	US\$240.00
TB6020-NS06A-PK	EXHAUST REPAIR PART	FITTING PARTS KIT for 422001	US\$60.00
TB6060-SB01A-01	EXHAUST REPAIR PART	STRAIGHT DOWN PIPE for 193096	US\$350.00
PB6150-GGK15	EXHAUST REPAIR PART	TURBINE OUT GASKET for 193096/193095	US\$17.00
PB6150-GGK16	EXHAUST REPAIR PART	SPHERED GASKET for 193096/193095	US\$22.00
TB6060-SB02B-01	EXHAUST REPAIR PART	DOWNPIPE A/B for 431106	US\$400.00
PB6150-FGK18	EXHAUST REPAIR PART	TURBINE OUT GASKET for 431105/431106	US\$8.00
PB6150-CBT04	EXHAUST REPAIR PART	CAP BOLT M10*P1.25 30mm for 431106/431105	US\$1.00
PB6150-HNT06	EXHAUST REPAIR PART	NUT M10*P1.25 for 431106/431105/433003	US\$1.00
PB6150-CUW10	EXHAUST REPAIR PART	COPPER WASHER M18-1.0 for 431106/431105/433003	US\$1.00
TB6060-SB02A-01	EXHAUST REPAIR PART	DOWNPIPE A/B for 431105	US\$450.00
TB6060-MT01A-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE for 433003	US\$200.00
TB6060-MT01A-02	EXHAUST REPAIR PART	FRONT PIPE for 433003	US\$330.00
PB6150-FGK23	EXHAUST REPAIR PART	FLANGE GASKET (OUTLET-FRONT PIPE) for 433003	US\$5.00
PB6150-FGK24	EXHAUST REPAIR PART	FLANGE GASKET (FRONT PIPE-CATALYST) for 433003	US\$5.00
PB6150-FBT09	EXHAUST REPAIR PART	FLANGE BOLT M10*P1.25 30mm for 433003	US\$1.00
PB6150-SPC03	EXHAUST REPAIR PART	SPACER for 433003	US\$4.00
TB601A-NS16A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for TB601A-NS16A	US\$590.00
PB6150-FGK29	EXHAUST REPAIR PART	EXHAUST MANIFOLD GASKET for TB601A-NS16A	US\$5.00
PB6150-FGK10	EXHAUST REPAIR PART	TURBINE IN GASKET for TB601A-NS16A	US\$8.00
PB6150-FNT10	EXHAUST REPAIR PART	FLANGE NUT for TB601A-NS16A	US\$3.00
PB6150-HNT07	EXHAUST REPAIR PART	NUT for TB601A-NS16A	US\$3.00
PB6150-FBT12	EXHAUST REPAIR PART	FLANGE BOLT M6 for TB601A-NS16A	US\$1.00
TB6020-NS05A-01	EXHAUST REPAIR PART	TURBINE OUTLET PIPE FRONT for 421201	US\$300.00
TB6020-NS05A-02	EXHAUST REPAIR PART	TURBINE OUTLET PIPE REAR for 421201	US\$310.00
PB6150-FGK21	EXHAUST REPAIR PART	FLANGE GASKET 70-2.5 for 421201	US\$5.00
PB6150-SBT02	EXHAUST REPAIR PART	STUD BOLT M10*P1.25 10-22 40mm for 421201	US\$3.00
PB6150-HNT02	EXHAUST REPAIR PART	NUT M10*P1.25 for 421201	US\$2.00
PB6150-OSB05	EXHAUST REPAIR PART	BLIND BOLT M14 for 421201	US\$7.00
PB6150-OSB06	EXHAUST REPAIR PART	O2 SENSOR ADAPTER for 421201	US\$7.00
TB6090-HN04A-01	EXHAUST REPAIR PART	MAIN PIPE A for TB6090-HN04A	US\$370.00
TB6090-HN04A-02	EXHAUST REPAIR PART	MAIN PIPE B for TB6090-HN04A	US\$210.00
TB6090-HN04A-03	EXHAUST REPAIR PART	SILENCER for TB6090-HN04A	US\$540.00
PB6150-FGK31	EXHAUST REPAIR PART	FLANGE GASKET 70 for TB6090-HN04A/TB6100-HN04A	US\$5.00
PB6150-MCB05	EXHAUST REPAIR PART	CLAMP BAND 48-73 for TB6090-HN04A	US\$26.00
TB6090-HN04A-04	EXHAUST REPAIR PART	SILENCER BAND for TB6090-HN04A	US\$18.00
TB6100-HN04A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE for TB6100-HN04A	US\$250.00
PB6150-OSB08	EXHAUST REPAIR PART	O2 SENSOR EXTENSION TUBE FOR CEL FIX M18*P1.5*45mm for TB6100-HN04A	US\$24.00
TB6100-SB04A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE FRONT for TB6100-SB04A	US\$310.00
TB6100-SB04A-02	EXHAUST REPAIR PART	CAT STRAIGHT PIPE REAR for TB6100-SB04A	US\$460.00
TB6090-MZ03A-01	EXHAUST REPAIR PART	MUFFLER for TB6090-MZ03A	US\$400.00
TB6090-MZ03A-02	EXHAUST REPAIR PART	SILENCER BAND for TB6090-MZ03A	US\$20.00

## REPAIR / RELATED PARTS PRICE LIST

Parts Number	Category	Description	MSRP
PB609B-INS03	EXHAUST REPAIR PART	SOUND REDUCER ver.1 89S for TB6090-MZ03A	US\$19.00
PB609B-INS04	EXHAUST REPAIR PART	SOUND REDUCER ver.2 115	US\$41.00
PB609B-INS04-01	EXHAUST REPAIR PART	SOUND REDUCER ver.2 115 MAIN REDUCER	US\$22.00
PB609B-INS04-02	EXHAUST REPAIR PART	SOUND REDUCER ver.2 SUB REDUCER	US\$16.00
PB609B-INS05	EXHAUST REPAIR PART	SOUND REDUCER ver.2 89	US\$38.00
PB609B-INS05-01	EXHAUST REPAIR PART	SOUND REDUCER ver.2 89 MAIN REDUCER	US\$19.00
PB609B-INS06	EXHAUST REPAIR PART	SOUND REDUCER ver.2 89S	US\$38.00
PB609B-INS06-01	EXHAUST REPAIR PART	SOUND REDUCER ver.2 89S MAIN REDUCER	US\$19.00
PB6150-FNT12	EXHAUST REPAIR PART	FLANGE NUT M6*P1.0	US\$1.00
PB6150-FBT13	EXHAUST REPAIR PART	FLANGE BOLT M6*P1.0 10mm	US\$1.00
TB6100-MZ03A-01	EXHAUST REPAIR PART	CAT STRAIGHT PIPE FRONT for TB6100-MZ03A	US\$340.00
TB6100-MZ03A-02	EXHAUST REPAIR PART	CAT STRAIGHT PIPE REAR for TB6100-MZ03A	US\$610.00
TB6010-MZ03A-01	EXHAUST REPAIR PART	EXHAUST MANIFOLD for TB6010-MZ03A	US\$690.00
PB6150-SBT08	EXHAUST REPAIR PART	STUD BOLT for TB6100-MZ03A	US\$13.00
PB6150-FNT11	EXHAUST REPAIR PART	FLANGE NUT for TB6010-MZ03A	US\$3.00
TB6010-SB02B-02	EXHAUST REPAIR PART	SUPPORT PIPE for 193105	US\$140.00
TC301B-0000G-01	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT WASHER EA/CXA/EXAAXA/IA/TAA/TXA/TGA	US\$7.00
563001	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT TA/TB/ZC/ZD	US\$290.00
563002	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT STD G/AXA/CXA/EXA/EA/HA/IA/HXA/TB/TAA/TXA/TGA/ZCA/ZDA/KA	US\$50.00
563003	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT THICK G/AXA/CXA/EXA/EA/HA/IA/HXA/TB/TAA/TXA/TGA/ZCA/ZDA/KA	US\$50.00
563004	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (INTERNAL TEETH) KIT STD G/AXA/CXA/EXA/EA/HA/IA/HXA/TB/TAA/TXA/TGA/ZCA/ZDA/KA	US\$50.00
563005	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 2WAY G/TB	US\$210.00
563007	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT F200/TF/ZB/ZE/BA	US\$290.00
563008	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT STD ZB/ZE/BA	US\$50.00
563009	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT THICK ZB/ZE/BA	US\$50.00
563010	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (INTERNAL TEETH) KIT STD ZB/ZE/BA	US\$50.00
563020	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 2WAY TD/TE	US\$210.00
563021	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 2WAY ZA	US\$210.00
563022	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 1.5WAY TD/TE	US\$210.00
563023	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 1.5WAY ZA	US\$210.00
563024	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 1.5WAY ZB/ZE/BA	US\$210.00
563041	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT AXA/IA/TAA/TXA/TGA	US\$370.00
563042	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT HA/HXA	US\$370.00
563047	L.S.D. REPAIR PARTS	T-TRAX SPRING DISC (TEETHLESS) KIT STD TD/TE/ZA	US\$40.00
563048	L.S.D. REPAIR PARTS	T-TRAX SPRING DISC (EXTERNAL TEETH) KIT STD G/AXA/CXA/EXA/EA/HA/IA/HXA/TB/TAA/TXA/TGA/ZCA/ZDA/KA	US\$40.00
563049	L.S.D. REPAIR PARTS	T-TRAX SPRING DISC (INTERNAL TEETH) KIT STD AXA/CXA/EXA/EA/HA/IA/HXA/TB/TAA/TXA/TGA/ZCA/ZDA/KA	US\$40.00
563050	L.S.D. REPAIR PARTS	T-TRAX SPRING DISC (TEETHLESS) KIT STD AXA/CXA/EXA/EA/HA/IA/HXA/TAA/TXA/TGA/ZB/ZE/BA	US\$40.00
563051	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 2WAY AXA/CXA/EXA/EA/HA/IA/HXA/TAA/TXA/TGA/ZCA/ZDA/KA	US\$210.00
563052	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 1.5WAY AXA/CXA/EXA/EA/HA/IA/HXA/TAA/TXA/TGA/ZCA/ZDA/KA	US\$210.00
563025	L.S.D. REPAIR PARTS	T-TRAX SPRING DISC (TEETHLESS) KIT STRENGTHENING TD/TE/ZA	US\$40.00
563053	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT KAA	US\$290.00
563012	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT ZA	US\$290.00
563013	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT STD ZA	US\$50.00
563014	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT THICK ZA	US\$50.00
563015	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (INTERNAL TEETH) KIT STD ZA	US\$50.00
563016	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT TD/TE	US\$290.00
563017	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT STD TD/TE	US\$50.00
563018	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (EXTERNAL TEETH) KIT THICK TD/TE	US\$50.00
563019	L.S.D. REPAIR PARTS	T-TRAX FRICTION DISC (INTERNAL TEETH) KIT STD TD/TE	US\$50.00
563037	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT G	US\$290.00
563038	L.S.D. REPAIR PARTS	T-TRAX PRESSURE RING KIT 2WAY ZB/ZE/BA	US\$210.00
563039	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT ZCA/ZDA	US\$370.00
563040	L.S.D. REPAIR PARTS	T-TRAX OVER HAUL KIT EA/CXA/EXA	US\$370.00
451006	HICAS LOCK REPAIR PARTS	HICAS LOCK REPAIR PART SHIM	US\$30.00
453001	HICAS LOCK REPAIR PARTS	HICAS LOCK REPAIR PART SCREW	US\$1.00